KXD706B

1. Plastic cover ¥k

Ref. No| Parts No. Discription SR A QTY
1 big flat head bolts M6X20 K kEREE M6X20 2 1
2 | 201094001 fuel tank ikt 1
3 big flat head bolts M6X10 K kEREE M6X10 2 T
4 countersunk head bolt M6X8 Uik IS M6X8 4 |
5 | 201096001 front cover, right HIESEA 1 | &
6 | 201098001 rear cove, right Ja AR 1
7 | 201044001 chest protector EiNiL) 1
8 202220009 seat JlE T 1
9 201103001 chain cover B 1
10 rubber plain washer R 8
11 big flat head bolts M6X10 K LI RE M6X10 8
12 [ 201033001 front fender ISR/ 1 A
13 big flat head bolts M6X16 K Sk I2ke M6X16 g | 12 7
14 | 201095001 front cover, left B ZC 3P 1 10/
15 small flat head bolts M6X16 /N < B S M6X16 6 | 13
16 | 201097001 rear cove, left Ja /L3R 1
17 | 201099001 rear molding J5 & 1
202160034 sticker Wite 1
2. Front wheel Ei%t
Ref. No| Parts No. Discription AR S F QTY
1 202040033 rear hydraulic brake JE BRI L R 1
202201121 rear brake bump Ji& WA R 1
2 | 202070028 right handle grip R 1
3 | 202070024 core KHE A 1
4 | 202200007 gas holder TH ] 1
5 | 203010069 handle bar Tt 1
1




§91011 1213 141

6 | 202070027 left handle grip g
7 | 202040030 front hydraulic brake BB

Cylinder head hex socket bolts | 131 gy s i244 M8X25
8 M8X25
9 202110027 bracket,top riser R 1
10 | 202110028 bracket,bottom riser TFRE 2
11 |202200018 Tap cap e Sk 1
12 202200016 Convex Joe nut F R 1
s Cylinder heall\;ljg;(ezxssocket bolts RSk S fR AR MBX25 .
14 | 202110016 Top allied board IR 1
s Cylinder helz\:l/ldlg)e(:gssocket bolts R S P AR MLOX3: ,
16 | 202120013 | Taper bearing 41X22.5X11 HERE 7&K 41X22. 5X11 2
17 | 202120014 Taper bearing 41X24X11 HERE 7&K 41X24X11 2
18 202110017 | Bottom allied board with shaft MR 1
19 | 202010010 | front shock absorber ( right ) BIE CB) 2
20 | 201102001 | Right shock absorption shield HkEY & 1
21 | 202010009 | front shock absorber ( left ) BIRE () 1
22 | 201101001 | left shock absorption shield R 1

front hydraulic brake spacer | BIAIIEE 8. 2+D

23 $8.2*d10*10mm 10%10mm 4
o Cylinder he?\;ljg;(e;;socket bolts BURE Sk A fR RS MX35
25 front axle M15X215 HiFeHh M15X215

front wheel spacer bush ®15*®
0p |203010170 25117mm RIFCPRE © 15%D 20%1 Tmr 2
27 | 202120008 front wheel bearing i e 47K 2
28 | 202140041 front tyre B AN 1
29 | 202140206 Front wheel hub HI RS 8 ot 1
30 | 202140203 front wheel drum core IS T 1

N}

617181




31 | 202140042 Inner tube MR 1
front wheel shaft sleeve®15*®
gp |P03010168 20*54mm e O 15%D 20%54mf 1
33 | 202090028 brake disc TR 2 1
9y Cylinder hei1\</|j6k>l<el><6socket bolts KL fa e vexie| 4
35 Self-locking nut M15 H4aiERE M15 1
36 201030037 Fender bracket TR 7 22 1
37 big flat head bolts M6X8 K Sk A M6X8 2
3.Frame F2Z2
Ref. No| Parts No. Discription SR IR QTY
1 | 203010162 frame s 1
2 | 202150008 Rubber plug ek 1
3 | 202130017 muffler HRE 1
4 Composite bolt M6X20 HAMEFE MEX20 2
5 Self-locking nut M6 H g RE M6 1
. Cylinder hea:\;l;;(ezxosocket bolts RSl e vexzo| 1
7 | 202130051 Duct clamp 4 1
8 | 202130052 Rubber ring ] 1
9 bolt 124 2
10 | 202010026 Shock 190mm BE 190mm 1
11 screw B2 2
12 | 201104001 Engine chain cover EEERE 1
13 | 205060001 Engine RENHL 1
14 | 403000120 carburetor RALES 1
15 | 404000028 spark plug ATTC KL ZE 1
16 | 403000055 starting dynamo Ja 3l AL 1
17 Flange bolts M8X16 L2 M5 M8X16 1
18 | 201030067 Foot support bar JE S 1

w




19 | 202150018 spring Fir i 1
20 Self-locking nut M8 e RF M8 2
21 Engine mounting shaft M8X95 | K ZNHL M 4% M8X95 2
22 1202150034 right pedal eyl 1
23 1202150033 left pedal 1 B 1
24 201151001 cotter pin AR SE:E| 2
25 202150035 right Pedal spring A R P 2
26 202150035 left Pedal spring e P 2
27 204066001 pin B A 2
28 Self-locking nut M8 F e RF M8 1
29 | 202120011 bearing M 2
30 spacer bush ®11*®14*8mm fEE @ 11+ 14%Smm 1
31 | 201036001 guide pulley R E 1
32 steps bolt M8X38 HEIER M8X38 1
33 big flat head bolts M6X16 K KkUREE M6X16 1
34 big flat head bolts M6X20 K kSRS M6X20 1
35 | 203010146 Tank connection piece HAER 1

4. Rear whee 5%

Ref. No| Parts No. Discription SRR S QTY
1 nut M10 Ja AR EE M10 1
2 bolt M10X190 Je X 2 M10X190 1
3 203010161 axle®11*P14*140.5mm F L ED11*D14*140.5m| 1
4 | 202120001 bearing IR 2
5 203010164 swing arm J5 X 1
6 202200094 cable clips 2k 1
7 203010156 chain adjuster Ja )T 2
8 203010158 Chain adjustment piece Tk 2
9 locknut M6 P fn g E M6 2
10 | 201100001 Chain guide B SR 1
11 countersunk head bolt M6X16 | +Piskigfe M6X16 3

o~



dict://key.0895DFE8DB67F9409DB285590D870EDD/cotter pin

12 | 202100027 chain % 1
rear wheel spacer ®12.2*®
13 | 209010172 1619mm RIS © 12 2+ 18519 2
14 | 202090017 big sprocket N 1
15 Flange bolts M8X20 15222 M8X20 4
16 | 202140041 rear tyre JEE NI 1
17 | 202140208 rear-wheel hub Ja B & it 1
18 | 202140205 rear wheel drum core Ja Fe it 1
19 | 202140040 Inner tube MR 1
20 | 203010169 18*72.5mm BHED12.2*°018*72.5m 1
21 | 202120010 rear wheel bearing IS 2
22 | 202090028 brake disc L 1
’s Cylinder heal\%;(elésocket bolts BUALSL s fa 2 e vex16| 4
24 | 203010166 Disc brake fixed piece B 8 & 1
rear wheel spacer bush ®12.4*
o5 | 203010174 @?8*4mm 5 2B A 12. 4% 18+4mn 1
26 Composite bolt M6X20 HAMEFE M6X20 2
27 rear bolt M12X205 J& il M12X205 1
28 Self-locking nut M12 H 48 RE M12 1
5.Products foff
Ref. No| Parts No. Discription AR S QTY
1 | 403000038 air filter YA 1
2 | 202080013 throttle cable TH ]2k 1
3 | 202030013 relay gk 1
4 | 202030015 ignition coil R AL 1
5 | 202060018 ignition key Ak 1
6 | 202030012 rectifier HEL 1
7 | 202180005 battery HH 3 1

a1

5 %
— T —

—~

A

~%
CA

18 %



8 202030014 ignition KA 1
9 | 202060003 Flameout switch UGN 1
10 | 202050005 cable Mk 1
11 | 202060004 ignition switch Ja Sk 1
12 | 202050029 charging hole FHEO 1
13 | 202210007 small oil pipe N 2
14 | 202150003 Qil switch HBAES 1
15 | 202150002 filter eSS 1
16 | 202210008 big oil pipe PN 1
17 | 202200058 small circlip AN 5
18 | 202200057 big circlip NS 1

arand

)




